
PARTS LIST
HLM-2 Truck Mount Parts List

LIT NO: H683
DATE: March 2006

®

ITEM PART NUMBER DESCRIPTION QUANTITY

1 001640-1 HANGER BRACKET ASSEMBLY (TRUCK) 1
2 001640-2 HANGER BRACKET ASSEMBLY (TRUCK) 1
3 001907 BEAM ASSEMBLY 1

3.1 001908 BEAM WELDMENT 1
3.2 C-3558 BUSHING 1
4 001907-2 BEAM ASSEMBLY 1
5 001951-1 UPPER AIR SPRING PLATE WELDMENT 1
6 001951-2 UPPER AIR SPRING PLATE WELDMENT 1
7 002519-319 .25” X 3” X 18” TAB. PLT 2
8 002948-19 3” C-CHANNEL X 41” 1
9 006362 U-BOLT HIGH NUTS & WASHERS 2

9.1 005987 U-BOLT COINED RADIUS 2
9.2 SA-1300-1 7/8”-14 HEX HIGH NUT GRADE 5 4
9.3 SA-1500-1 7/8” FLAT WASHER 4
10 A-1981 RIDE SPRING BOLT KIT 2

10.1 SA-1300-4 1/2”-13 HEX NUT GRADE B 2

Please see page two for the Bushing Kit Parts Lists.

ITEM PART NUMBER DESCRIPTION QUANTITY

10.2 SA-1000-93 1/2”-13 X 1-1/4” HHB GRADE 5 4
10.3 SA-1600-4 1/2” REGULAR LOCK WASHER 4
10.4 SA-1300-8 3/4-16 HEX NUT GRADE B 2
11 A-21116 PIVOT BOLT KIT, QUICK ALIGN 2

11.1 002548-1 7/8-9 X 10 HEAVY HEX SCREW 1
11.2 A-15122 QUICK ALIGN SERVICE NUT 1
11.3 A-21024 HARDENED STEEL WASHER 2
11.4 C-20924 INNER WASHER, FLANGED 1
11.5 C-20925 ECCENTRIC WASHER, FLANGED 1
12 A-2849 LIFT SPRING BOLT KIT 2

12.1 SA-1000-6 1/2-13 X 1” HHB GR. 5 4
12.2 SA-1600-1 3/8 REGULAR LOCK WASHER 4
13 B-11613 WEAR PAD 4
14 B-14249 AIR SPRING (RIDE) 2
15 B-14318 AIR SPRING (LIFT) 2
NOT SHOWN CONTACT HENDRICKSON WITH MODEL # 1

3.1

12.2

3.2

12.1

11.5
11.1

11.3

5

9.2

10.2

10.3

10.1

10.4

6

4

2

15

11.4

1

7

8

11

11.2

11.3

12.1

12.2

12

3

13 9.3

9.1 9

14

14

13

7



REPLACEMENT PIVOT BOLT BUSHING KIT - PN: 002963

ITEM PART NO. DESCRIPTION QTY.

1 003166 PIVOT BOLT KIT 1

1.1 A-15122 QUICK ALIGN SERVICE NUT 1

1.2 A-21024 HARDENED STEEL WASHER 2

1.3 002548-1 7/8-9 X 10” HEAVY HEX SCREW 1

2 C-3558 BUSHING 1

3 B-11613 WEAR PAD 2

4 A-14011 LUBE PACK 2.0 oz. 1

Replacement Pivot Bolt Bushing Kit

Printed in United States of America

www.hendrickson-intl.com

Information contained in this literature was accurate at the time of publication. Product changes may have been made after the copyright date that are not reflected.
© 2006 Hendrickson USA, L.L.C. (U.S. Rights) Hendrickson International Corporation (Rights Outside U.S.) All Rights ReservedH683 03-06

Auxiliary Axle Systems
277 North High Street
Hebron, OH 43025 USA
740.929.5600
Fax 740.929.5601

Auxiliary Axle Systems
250 Chrysler Drive, Unit #3
Brampton, ON L6S 6B6 Canada
905.789.1030
Fax 905.789.1033

REPLACEMENT PIVOT BOLT QUICK ALIGN BUSHING KIT - PN: 004588

ITEM PART NO. DESCRIPTION QTY.
1 A-21116 PIVOT BOLT KIT QUICK ALIGN 1

1.1 A-15122 QUICK ALIGN SERVICE NUT 1
1.2 A-21024 HARDENED STEEL WASHER 2
1.3 002548-1 7/8-9 X 10” HEAVY HEX SCREW 1
1.4 C-20924 INNER WASHER, FLANGED 1
1.5 C-20925 ECCENTRIC WASHER, FLANGED 1
2 C-3558 BUSHING 1
3 B-11613 WEAR PAD 2
4 A-14011 LUBE PACK 2.0 oz. 1

Replacement Pivot Bolt Quick Align Bushing Kit

4

1.1

1.2
1.4

3

2

3

3

1.2

1.3
1.3

1.2

3
2

3

1.2

1.1

4


